

T E S T C E R T I F I C A T E

ST-12-01-05-01

Product: Laminate floor covering “**ROOMS - suite, studio**”
Dimensions: 1380 mm x 193 mm x 8 mm

Producer: KRONOTEX GmbH & Co. KG
Wittstocker Chaussee 1
16909 Heiligengrabe

**Order/
Test method:** Testing of the properties according to EN 13329

Test report: 271052_A2

Test results:

- The general requirements according to table 1 and 3 are fulfilled.
- The classification requirements of the following levels of use are fulfilled:


Resistance against abrasion:	classes 21 - 23, 31 - 33
Resistance against impact:	classes 21 - 23, 31 - 32
Resistance against staining:	classes 21 - 23, 31 - 33
Resistance against cigarette burn:	classes 21 - 23, 31 - 33
Resistance against movement of a furniture leg:	classes 21 - 23, 31 - 33
Resistance against soft chair rolls:	classes 21 - 23, 31 - 33
Thickness swelling:	classes 21 - 23, 31 - 33

The Product “**ROOMS - suite, studio**” fulfills the general requirements according to table 1 and 3 and the classification requirements for the level of use 21 - 23 and 31 - 32 according to EN 13329.

Dresden, 05 January 2012



Head of laboratory



Engineer in charge